TEST REPCRT

NUMBER : BKKT13002790

DATE : 15-Mar-2013
APPLI CANT : BNB PROGRESS CO , LTD.
99/ 385 MOOBAN MANTHANA ON NUT WONGWAEN,
SO SUKHAPI BAN 2 SO 25, DOKMAI, PARVET,
BANGKOK, 10250, THAI LAND
ATTN : CHARKRI T.
SAMPLE DESCRI PTI ON : TWO (2) PIECES OF SUBM TTED SAMPLE SAID TO BE
WOVEN CANVAS W TH COATED | N
A) NAVY
B) GREEN
ORDER NO. : CANVAS
STYLE NO L -

DATE RECEI VED/ DATE TEST STARTED : 11 Mar 2013

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLI CANT. FOR FURTHER DETAI LS PLEASE

REFER TO ENCLOSED PAGE( S)

CONCLUSI ON :
BASED UPON THE SUBM TTED SAMPLE AND TEST RESULTS REPORTED,
(A (B
TENSI LE STRENGTH M M
TEAR RESI STANCE # #
W DTH M M
TOTAL WEI GHT # #
YARN NA NA
THREADS DENSI TY M M
NOTE : M = MEETS THE PROVI DED REQUI REMENT, C = COMMVERCI ALLY ACCEPTABLE,
F = BELOW THE PROVI DED REQUI REMENT, U = UNACCEPTABLE,
* = NO SUBM TTED | NFORVATI ON, # = NO COMMENT,
NA = NOT APPLI CABLE

AUTHORI ZED BY
FOR | NTERTEK TESTI NG SERVI CES LTD. [ BANGKCK]

<

THANATE KHONGYAI
LABCRATCORY MANACER/ TEXTI LE DI VI SI ON

Intertek Testing Services (Thailand) Ltd.
5/1 Soi Chaloem Suk, Chankasem, Chatuchak, Bangkok 10900 Tel: (66) 2 939-0661, (66) 2 930-6554
Fax:(66) 2 939-0668 E-mail: textile.thailand@intertek.com
The report shall not be reproduced wholly or in parts without written approval of the laboratory.
Attention is drawn to the terms and condition for testing printed overleaf.
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TEST REPCRT

NUMBER : BKKT13002790

DATE : 15- Mar-2013
TEST CONDUCTED ( AS REQUESTED BY THE APPLI CANT)
1. TENSI LE STRENGTH
DI N 53354

(A (B) REQUI REMENT
WARP (N'5 CM) 2.672 2,808 2,450 N 5CM
VEFT (N'5 CM) 2,288 2,265 2,156 N 5CM
2. TEAR RESI STANCE
DI N 53363

(A (B) REQUI REMENT
VWARP (N) * * 313.6 N
VEFT (N) 171.0  244.3 255.0 N
REMARK

* = UNTEARABLE ( THE TEAR WAS CROSS-W SE TO THE NORMAL ( PARALLEL) DI RECTI ON OF TEAR)

3. WDTH
DIN EN | SO 2286- 1
(A (B) REQUI REMENT
1.07 M 1.07 M 1.07 M
4. TOTAL \\EI GHT
DIN EN | SO 2286-2
(A (B) REQUI REMENT
G M 561. 9 538. 7 -
Qz/ Y? 16. 6 15.9
5. YARN
DIN EN | SO 2060
(A (B) REQUI RENMENT
NA NA -
REMARK :
NA = NOT APPL| CABLE
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TEST REPCRT

NUMBER : BKKT13002790

DATE : 15-Mar-2013
6. THREADS DENSI TY
DIN EN 1049- 2: 1994;

(A (B) REQUI REMENT
WARP PER CM 7 7 7 PER CM
WEFT PER CM 7 7 7 PER CM

## END OF THE TEST REPORT ##

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any
particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only
accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no
warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the
Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or
otherwise, except in the event of our gross negligence or wilful misconduct.
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